FILED 7/5/2022
DOCUMENT NO. 04443-2022
FPSC - COMMISSION CLERK

d
RADEY

ATTORNEYS & COUNSELORS at LAW

PHONE (850) 425-6654 FAX (850) 425-6694 WEE WWW.RADEYLAW.COM
MAIL POST OFFICE BOX 10967 | TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST.| STE. 200| TALLAHASSEE, FL 32301

tcrabb@radeylaw.com
July 5, 2022

VIA Electronic Filing to the Office of Commission Clerk
Florida Public Service Commission

Office of Commission Clerk

2540 Shumard Oak Boulevard

Tallahassee, FL 32399-0850

Re: Docket No. 20220063-WS - Application for transfer of water and wastewater facilities
of Tradewinds Ultilities, Inc., water Certificate No. 405-W, and wastewater Certificate No.
342-S to CSWR-Florida Utility Operating Company, LL.C, in Marion County.
[...]
U Permit . . o . . L PFSA
Timely Permit Renewal Application permit at least 180 days prior to expiration.
Management Practice Violations - The laboratory was not certified by the Florida Department of
O Laboratory Laboratory Not Certified Health and therefore is not certified to meet NELAC standards. LNCE
O Sampling Monitoring Violations - Analysis not | The facility failed to co!lect and/or analyze s.amples as required by ANCV
Conducted permit or enforcement action.
. Monitoring Violations - Failure to The facility failed to collect and/or analyze routine or follow-up
. Sampling Monitor for Toxicity Requirements toxicity samples. FTOX
0 Records and Fﬁ?ﬁ?ff?g;igjct:zevi:;lglsof)lé-c The facility failed to develop or maintain their Spill Prevention FSPC
Reports Pll; n q Control and Countermeasures (SPCC) plan.
Records and Management Practice Violations - The facility failed to maintain records for the required retention
O . e . FMRR
Reports Failure to Maintain Records period.
O Records and Reporting Violations - Failure to The permittee failed to notify the department of any event or RSWP
Reports Notify activity that requires notification as required by permit or rule.
Records and Reporting Violations - Failure to The permittee failed to submit any DMR required by rule, permit,
O R ; g FDMR
eports Submit DMRs or enforcement action in a timely manner.
Reporting Violations - Failure to - . . . .
O Records and submit required report (non-DMR, The facility failed 'to submlt any report' réqulred by rule, permit, FRPT
Reports enforcement action or inspection activity except for DMRs.
non-pretreatment)
Management Practice Violations -
O Facility Site Review | Improper Land Application (non-503, The land application system was not being maintained. LASN
non-CAFO)
o S The facility failed to install a flow measurement device, an
Monitoring Violations - No Flow . .
O Flow Measurement . approved flow measurement device, or a working flow NOFL
Measurement Device .
measurement device.
O Operation and Management Practice Violations - The facility failed to follow their operation and maintenance IONM
Maintenance Improper Operation and Maintenance plan/manual or their Biosolids Nutrient Management Plan.
O Operation and Management Practice Violations - The facility had an inflow and infiltration problem causing ININ
Maintenance Inflow/Infiltration (I/T) collection system issues and/or operational issues.
O Operation and Management Practice Violations - No | The facility was being operated without a certified operator or by ONCO
Maintenance Licensed/Certified Operator an operator that is not licensed for the size of plant.
O *Effluent Quality Effluent leau?:st_ Failed Toxicity Persistent acute toxicity has bf::t Sdocumented through follow-up EATX
0 *Effluent Quality Effluent Violations - Failed Toxicity Persistent chronic toxicity has been documented through follow- ECTX
Test up tests.
. Effluent Violations - Failed Toxicity Persistent acute or chronic toxicity has been documented in the
*
- Effluent Quality Test effluent through the use of routine and follow-up tests. ETOX
. Effluent Violations - Narrative The facility violated a permit or enforcement narrative effluent
- Effluent Quality Effluent Violation limit. XNEV
O *Effluent Quality Effluent Vlolatlloglsl— Reported Fish The facility had a discharge oi \ﬁ/lastewater that resulted in a fish XFSH
Sanitary Sewer A sewage spill from any components of a collection/transmission
O Y WW SSO - Discharge to Waters system or from a treatment plant reached surface waters including SSO1
Overflow Survey . .
stormwater conveyance system or drainage ditch.
Sanitary Sewer WW SSO - Failure to Maintain The facility failed to keep routine documentation and reporting
O Y Records or Meet Record Keeping records of spills, and/or operation and maintenance activities on SS0O2
Overflow Survey . . ..
Requirements the collection/transmission system.
O Sanitary Sewer WW SSO - Failure to monitor The facility failed to coll.ect and/or analyze bacteriological SSO3
Overflow Survey samples for sewage spills that reached surface waters.
. WW SSO - Failure to report violation . . S
0 ()Sj;lffle:)r\}; zivrv:er that may endanger public health The facility failed to repo(ri‘isaC Zz\;vage spill within 24 hours of SSO4
y 122.41(1)(7) -
Sanitary Sewer WW SSO - Improper Operation and The facility failed to perform routine preventative maintenance to
O : . s . . SSOs5
Overflow Survey Maintenance keep the collection/transmission system in good working order.
A sewage spill from any part of a collection/transmission system
Sanitary Sewer or treatment plant that did not make it to surface waters, i.e.,
= Overflow Survey WW SSO - Overflow to Dry Land stormwater collection system, drainage ditch, stream, pond, or $806
lake.
Tradewinds FLAO10699  CEl07/14/2020 Page 2 of 10




Facility Treatment Summary:

An existing 0.081 million gallon day (mgd) annual average daily flow (AADF) permitted
capacity extended aeration domestic wastewater treatment plant (a 0.065 mgd plant in parallel
with a 0.050 mgd plant) consisting of flow equalization, aeration, secondary clarification,

chlorination, and aerobic digestion of biosolids.

Land Application R-001: An existing 0.081 MGD annual average daily flow permitted capacity
slow-rate restricted public access reuse system. R-001 consists of a three-day clay-lined holding
pond and a 2.34 acre sprayfield located approximately at latitude 29°13' 59" N, longitude 82°5'

45" W.

1. +Permit: In-Compliance

Current Permit available on-site?

Yes

Date Permit issued

December 22, 2015

Date Permit Expires

December 21, 2020

Permit Renewal Application due by

June 24, 2020

Administrative or Judicial Orders?

Administrative Order

1.1 Observation: The facility is currently under Administrative Order AO-SS-16-016.
Please see deficiency 5.1 and observations about the AO.

1.2 Observation: At the time of inspection the permit renewal is in house.

1.3 Observation: At the time of inspection a copy of the current permit was available on

site.

[

+Compliance Schedules: Not Applicable

Compliance Schedule in Permit met?

Not Applicable

Compliance Schedules in Order are being met?

Not Applicable

2.1 Observation: At the time of inspection there are no compliance schedules listed in

permit or the administrative order.

|

Laboratory: In-Compliance

Contract Lab Name and Certification #

Aqua Pure Water & Sewer Service E83265

Facility NELAC Certification #

Not Applicable

3.1 Observation: At the time of inspection a copy of the current lab certification was on

site and valid until June 30, 2021.

Tradewinds

FLA0O10699  CEl07/14/2020 Page 3 of 10



4. Sampling: In-Compliance

Sampling conducted during inspection? No
Sampling observed during inspection? No
Sampling conducted at locations identified by the permit? Yes
Safe access to sampling locations? Yes

4.1 Observation: At the time of inspection the operator is able to identify the correct
sampling locations for EFA-1 as the chlorine contact chamber.

5. ¢Records and Reports: Out-of-Compliance

Documents/Records reviewed Time frame
Discharge Monitoring Reports (DMRs) From 06/01/2019 to 06/30/2020

5.1 Deficiency: The biannual Total Nitrogen status reports have not been submitted
for January 1, 2020 and July 1, 2020 in accordance with the Administrative
Order AO-SS-16-016.

Rule/Permit Reference: 403.161(1)(b), F.S. It shall be a violation of this chapter, and it
shall be prohibited for any person: (b) To fail to obtain any permit required by this
chapter or by rule or regulation, or to violate or fail to comply with any rule, regulation,
order, permit, or certification adopted or issued by the department pursuant to its lawful
authority. Administrative Order AO-SS-16-016 (1): An Administrative Order (AO) is
attached to this permit revision and is incorporated into the permit for this wastewater
treatment facility. The AO requires that Total Nitrogen in the reclaimed water from the
wastewater facility referenced above be monitored, reported and subsequently reduced
to 6.0 mg/L by October 26, 2020 since this facility is located within the Primary
Protection Zone. The attached AO also requires biannual status reports discussing the
facility’s ability and/or plans to meet this new reclaimed water limit. The reports will
be due January 1 and July 1 beginning in 2017. Your current operating permit expires
December 21, 2020.

Corrective Action: Please submit the status reports on how the facility will comply with
the Total Nitrogen limit set forth in AO-SS-16-016.

5.2 Observation: Historical department records indicate groundwater sampling was added
to this facility because the clay lined holding pond may be percolating.

53 Observation: At the time of inspection the RPZ was last calibrated on September 16,
2019 and is not due yet.

5.4  Observation: At the time of inspection the operation and maintenance manual were
available on site.

Tradewinds FLA010699  CEI 07/14/2020 Page 4 of 10



&

5.5

5.6

5.7

Observation: At the time of inspection the operator’s certification for Steve McGee
(C-0008154) was on site.

Observation: At the time of inspection the log book was on site. It was bound and
numbered. It contained relevant sampling and maintenance.

Observation: At the time of inspection the operator is meeting and exceeding on site
time requirements at 6 days a week for a half hour each day.

Facility Site Review: In-Compliance

6.1

6.2

6.3

6.4

6.5

Observation: Access Control- At the time of inspection the facility grounds for the
plant were properly locked and secured by a fence. An advisory sign was posted at
the gate entrance. There were no excessive odors. No spills or leaks, excessive noise,
or corrosion were noted at time of inspection. An RPZ backflow was present with no
visible leaks.

Observation: Headworks- Influent is pumped in from one of the six lift station,
through a bar screen and into a surge tank. From the surge tank water is diverted
through a splitter box into one of two trains (McNeil and Marlof). The bar screen is
manual and cleaned at each site visit. Debris are disposed of in a covered screenings
container. There are minimal odors at the time of inspection, but within the boundary
of the facility.

Observation: Aeration Basin/Blower- The facility contains two (2) blowers, one per
train. At the time of inspection both blowers were operational. Each blower was
covered. The RAS was in the correct position. The McNeil side of the plant contains
two aeration basins. The contents in the aeration chambers were brown in color and
appeared to be adequately mixed with no excessive foaming. No excessive noise or
odor was noted. The Marolf side of the plant contains a total of 10 aeration basins.
The contents were brown in color and appeared to be adequately mixed. There was no
excessive foaming or excessive odors.

Observation: Clarifier- The McNeil plant contains two clarifiers. At the time of
inspection, the surface of the clarifier was very turbid. The stilling well had minor
debris. The skimmer was operational in each clarifier. The weirs appeared level with
no fouling and to be functioning properly. Effluent from each clarifier was turbid.
There are chlorine tablets in each weir, leaving the weirs clean and free of algae at the
time of inspection. The Marolf plant contains one clarifier. Effluent in this plant was
also turbid. The stilling well had minor debris and the skimmer was operational.
Effluent leaving the weir was slightly turbid. The weir was level and without fouling.

Observation: Disinfection- The effluent from each plant joins into a wet well where it
then goes to the chlorine contact chamber. Sodium hypochlorite was used for
disinfection on site. There was one Chem Tech 100, 30 gpd hypo pump and it was
operational. There is one baffle present. The chlorine contact chamber contained
cloudy effluent and did not appear to have solids during inspection. Effluent is then
pumped put into the spray field by two pumps.

Tradewinds FLA010699  CEI 07/14/2020 Page 5 of 10



(

|#°

(R

6.6  Observation: Digester/ Sludge Holding Tank- The facility contains one sludge
holding basin per train. At the time of inspection there was sufficient storage
available in each, no excessive odors or vectors were noticed.

6.7 Observation: Lift Station- The facility contains six operational lift stations throughout
the community that were not evaluated at the time of inspection.

Flow Measurement: In-Compliance

Flow meter present and location as per permit? Yes
Easy access to flow meter? Yes
Date of last flow meter calibration See Observation

7.1 Observation: At the time of inspection a copy of the current flow calibration was not
directly on site. It was located in the office for the permit renewal process.
Department records show the flow calibration was completed on May 20, 2020 by
Florida Rural Water Association.

7.2 Observation: At the time of inspection, a review of the logbook indicates the facility
has a few days of exceeded flow. The operator notes Florida Rural Water association
has been brought in to address this issue. Their current percent capacity is running
around 90% and should be monitored.

+Operation and Maintenance: In-Compliance

| Facility being operated as per permit? | Yes |

8.1 Observation: At the time of inspection the facility appears to be operating per the
permit conditions.

+Effluent Quality: Significant-Out-Of-Compliance

DMRs review period From 06/01/2019 to 06/30/2020
Any exceedances? Yes

9.1  Deficiency: The following exceedances were noted during the DMR review
period of June 1, 2019 to June 30, 2020.

Month Monitoring | Parameter Result Limit
Location
05/2020 EFA-1 BOD Monthly 60 mg/L 30 mg/L
Avg
05/2020 EFA-1 BOD Weekly Avg | 60 mg/L 45mg/L
05/2020 EFA-1 TSS Annual Avg | 23.4 mg/L 20 mg/L
04/2020 EFA-1 TSS Annual Avg | 23.7 mg/L 20 mg/L
0372020 EFA-1 TSS Annual Avg | 28.1 mg/L 20 mg/L

Tradewinds FLA0O10699  CEl07/14/2020 Page 6 of 10



03/2020 EFA-1 TSS max 85 mg/L 60 mg/L
03/2020 EFA-1 TSS Weekly Avg | 85 mg/L 45 mg/L
03/2020 EFA-1 TSS monthly Avg | 85 mg/L 30 mg/L
02/2020 EFA-1 TSS Annual Avg | 22 mg/L 20 mg/L
02/2020 EFA-1 TSS Monthly Avg | 35 mg/L 30 mg/L
01/2020 EFA-1 TSS Monthly Avg | 42 mg/L 30 mg/L
07/2019 EFA-1 TSS Annual Avg | 21.8 mg/L 20 mg/L
07/2019 EFA-1 TSS Monthly Avg | 48 mg/L 30 mg/L
07/2019 EFA-1 TSS Weekly Avg | 48 mg/L 45 mg/L

Rule/Permit Reference: Chapter 62-610.420(b), F.A.C. Except as specifically
required by other Department rules or Florida Statutes, all domestic wastewater
facilities shall provide, at a minimum, secondary treatment of wastewater prior to
reuse or disposal. Secondary treatment requirements are specified below:

(b) Total Suspended Solids

1. The annual average shall not exceed 20.0 mg/L,

2. The monthly average shall not exceed 30.0 mg/L,

3. The weekly average shall not exceed 45.0 mg/L; and,

4. The maximum-permissible concentration in any single sample shall not exceed
60.0 mg/L.

Corrective Action: The exceedances were reported on the DMR and marked as an
exceedance. No further action is required at this time.

9.2 Observation: The following Total Nitrogen limits were observed through the

DMR review period of June 1, 2019 through June 30, 2020. These levels are
trending upwards and will not meet the new requirements of the AO-SS-16-016
effective October 27, 2020.

Month Monitoring Parameter Result New AO Limit
Location Effective
10/27/2020
05/2020 EFA-1 Nitrogen, Total | 30.7 mg/L 6 mg/L
Annual Avg
04/2020 EFA-1 Nitrogen, Total | 30.2 mg/L 6 mg/L
Annual Avg
03/2020 EFA-1 Nitrogen, Total | 29.2 mg/L 6 mg/L
Annual Avg

Tradewinds FLA010699  CEI 07/14/2020 Page 7 of 10



02/2020 EFA-1 Nitrogen, Total | 26.3 mg/L 6 mg/L
Annual Avg

01/2020 EFA-1 Nitrogen, Total | 22.2 mg/L 6 mg/L
Annual Avg

12//2019 EFA-1 Nitrogen, Total | 21.29 mg/L | 6 mg/L
Annual Avg

11/2019 EFA-1 Nitrogen, Total | 19.95 mg/L | 6 mg/L
Annual Avg

10/2019 EFA-1 Nitrogen, Total | 18.13 mg/L | 6 mg/L